

XRF TESTED by
Gemmological Valuations
of Australia
0408497258

Chemical

For: 95.02

Elapsed time: 10.05

| El | % | ppm |
|-------|-------|-------|
| Zn | 0.000 | 0.026 |
| Fe&Cu | 10.88 | 0.13 |
| Cu | 10.88 | 0.13 |
| Ag | 11.06 | 0.11 |
| Si | 75.06 | 0.16 |

Not Valid if Printed